INSTRUCTION BULLETIN

No. 9008457
Machine: T16
Published: 01-2017
Rev. 01

NOTE: DO NOT DISCARD the Parts List from the Instruction Bulletin. Place the
Parts List in the appropriate place in the machine manual for future
reference. Retaining the Parts List will make it easier to reorder
individual parts and will save the cost of ordering an entire Kkit.

NOTE: Numbers in parenthesis () are reference numbers for parts listed in Bill of Materials.

Installation instructions for kit number 9008037
SYNOPSIS:

This kit contains the parts needed to replace the single fan assembly with a dual fan assembly on T16

scrubbers.
Please follow step-by-step instructions.

SPECIAL TOOLS / CONSIDERATIONS: NONE
(Estimated time to complete: 45 minutes)

hd
&3

Always remember to recycle.

PROTECT THE ENVIRONMENT

Please dispose of packaging materials, old machine components,
and hazardous fluids in an environmentally safe manner according
to local waste disposal regulations.

PREPARATION:

1. Park the machine on a clean level surface,
turn off the machine, and remove the key.

FOR SAFETY: Before leaving or servicing
machine, stop on level surface, turn off
machine, and remove key.

2. Disconnect the battery cables from the
batteries.

WARNING: Always disconnect battery
A cables from machine before working on
electrical components.

IB 9008457 (01-2017)

3. Disconnect the vacuum hose from the rear
squeegee assembly and remove the rear
squeegee assembly from the machine. Set
the rear squeegee assembly aside. (Fig. 1)

NOTE: Refer to MAINTENANCE section in
OPERATORS MANUAL for instructions how to
remove rear squeegee assembly from machine.




INSTALLATION:

Clean top of vacuum fan
housing (1) with isopropyl
alcohol before installing
vacuum fan gasket (8)

| Recovery

Hook and loop fastener, hex
screw, and flat washer saved from
removed vacuum fan assembly

1.

Remove the hardware securing the vacuum
fan assembly to the machine and carefully
remove the vacuum fan assembly from the
machine. (Fig. 2)

Disconnect the main wire harness
connection(s) from the vacuum fan assembly.
(Fig. 2)

Machines without optional vacuum wand
only: Remove the hook and loop fastener
from the removed vacuum fan. Set the hook
and loop fastener, hex screw, and flat washer
aside. Discard the removed vacuum fan
assembly. (Fig. 2)

. Use two M6 hex screws (16) and two sealing

washers (15) to install the stiffener bracket
(14) onto the vacuum fan housing (1). (Fig. 2)

. Apply a light bead of RTV silicone adhesive

sealant onto both vacuum fan mounting seals
(3). (Fig. 2)

. Use four hex screws (5) and four flat washers

(4) to install each vacuum fan mounting seal
(8) onto the vacuum fan housing (1). (Fig. 2)

. Use a hose clamp (6) to install each vacuum

fan (2) onto the vacuum fan mounting seals
(8) / vacuum fan housing (1). (Fig. 2)

IB 9008457 (01-2017)



Machines with optional
vacuum wand only

One 1/8in.
(3.1750 mm) hole

Two 3/16 in.
(4.7625 mm) holes

)

o

10.

FIG. 3

Use a cable tie (13) to install the vacuum fan
muffler (7) onto the top vacuum fan (2).
(Fig. 2)

Machines without optional vacuum wand
only: Install the saved hook and loop fastener
onto the vacuum fan housing (1). (Fig. 2)

Machines with optional vacuum wand
only: Drill two 3/16 in. (4.7625 mm) holes and
one 1/8 in. (3.1750 mm) hole into the vacuum
fan housing (1). Look for drill points
(indentations) in the vacuum fan housing for
exact locations where holes should be drilled.
(Fig. 3)

IB 9008457 (01-2017)

11.

12.

13.

14.

Machines with optional vacuum wand
only: Use arivet (20) and flat washer (21) to
install the push snap catch (22) onto the
vacuum fan housing (1). (Fig. 3)

Machines with optional vacuum wand
only: Use two rivets (17) and two washers
(18) to install the handle retainer strap (19)
onto the vacuum fan housing (1). (Fig. 3)

Use isopropyl alcohol to clean the area on top
of the vacuum fan housing (1) where the
vacuum fan gasket (8) will be installed.

(Fig. 2)

Install the vacuum fan gasket (8) onto the
vacuum fan housing (1). (Fig. 2)



15.

Use one M8 hex screw (12) and one flat 19. Reinstall the rear squeegee assembly onto
washer (11) to install the fan bracket (10) onto the machine.
the vacuum fan housing (1). (Fig. 2)

20. Reconnect the battery cable to the machine.

16. Connect the main wire harness to the vacuum
fans (2). (Fig. 4) 21. Start and test the machine. Operate the
machine in the scrub mode. Ensure the
17. Install the acoustic insulation (9) onto the machine removes water from the floor while in
vacuum fan assembly. (Fig. 2) the scrub mode.
18. Use two M8 hex screws (12) and two flat
washers (11) to install the vacuum fan
assembly onto the recovery tank. (Fig. 2)
S >
z7 g 0 zWN
<<
Lg MBI 2| ~|n fg
3. 9|l S =>
od |°5x “lLigl 25
Sag  |Ye|o w|=|E Qu
< Z|XN 14 NNBN So
_ = INTEY =0 <
5 =[N[N =[(N|M o -
= =

=

TO: SQUEEGEE ACTUATOR
LABEL: SQGE ACT.

)
|
i
i
i
i
1)
ik
|
|
|
|
|
|
|
|
|
i
|
|
9——“—-—“—-—'——'—”——-—r"——-—-—-—'—'—“J'—-——-—-—'—“—'—{
|
|
i
|
i
|

TO: SIDE FAST/EC-H20 VALVE
LABEL: SIDE FAST/ECHO VALVE
—1
~J
TO: EC-H20 SYSTEM CONNS
LABEL: EC-H20

TO: MAIN H20 VALVE
LABEL: MAIN H20 VALVE

498

CONTINUED

TO: REC 1/2
FULL FLOAT
LABEL: REC 1/2

TO: REC FULL FLOAT
LABEL: REC FULL

TO: REGULATED +5VDC.
LABEL = NONE

AVAILABLE |F SENSOR CHANGES.

CONT INUED

FIG. 4

IB 9008457 (01-2017)



SWITCHED B+

FIG. 5

o ~ N\
9 /1 (\\ SSINYVH dITIMSTEd * 1O
Ug
21 NOILO3S 33S N
© a 29d *AVI3d OVA dI3MS *1d0 :0l o
3 ‘9v1Q NH9 0ZH-03 0L T AHO/BE G
) L8> oH3 o 01 NO[LO3S = L1OVINOD
i) und/7s s ¢
@ e | JENNOD A4 NA3FH HSTHE 33MS 7 1A0 3NNOD g
_ Ve s AW9/BE FAN % dnd/[E g
*ov1d a3y 0zH-23 :0L g N
*MS Hsnyg 3als 95> Ag/95 Toor {2 3 E =
_|¥| o) DOV e and/LE und/ZE RO Nmarz
. z O 5 €80
*0378VYN3 —to = . = Q w
Hsnyg 3a1s s 5 NU9,/S5 5or s 2 Z1ov-3008 : w\m
= oNnowe | ME/ET  ® NQ [ S NY9/SE TR 84l
/a3s00 v6-S Z HOLYNLOY NO/dn 3905 2 i K
31GYN3 J33MS3Yd 0L W VAV e ATg/0E [N
d319vN3 se—> — TS .
d3aMsINd NY9/59 or-er 1ov-mis L] W\m M_ w N
- roer €& VHO/EE R
HOLYNLOV NO/dN HSNyg 301 8 %@
. Entel (- E V275 BT
*09 JOMINOO - ON9 ‘B8298S01+# 3T@vo e ¥3MOT = 10VML3Y
1710VTE0S oo NO9/2E _ = +d @ 1 N1d
NMOO/dN 8NY0S 1417 = oN3Da
LHM->18/ETT ONAOWS viiola LIAR-SIG/ETT Trer[Hoir™® = TETTNG/TE zﬁ@uw ¢ : 49 @2 Nid
T e NWL/0E
L s 2# NV4 OVA'LldO _ Sanv a1
HOSN3S*SS34d MNVL *T0S T e < | =)=
8-S
[(HM->19/ET1 m VHO/ES T I Xgo/8z
N LHM/6% eer T# NV.4 OVA SdWv 81
STV T andZze << | >
d3SN3S
OZH N3HM
M0/ AO o om T e N"9/S2
= 1nd1no s-er
. SdWV S2-01
d3sN3s .
O2ZH N3HM S>> NCAWLS) o R NS e Ak b _
a3soTo 2
HOLINS TIN4 WNVL *03M I HOLON HSNYg 3a1S SdWV E1 z
S e vH0/ES zﬁ@uw z &
N
iy PAAZ + .
SSINMVH TT3NVd "HISNI WS e Nga/22
CREIES]
o SdWY Gz2-0T1
N v IERRC] T v z ~
w
z CE 2¥ g ZF g = | W
o
- 21 Z# 03 Z# 39 zz | e “09 104INOD - 2-Nd *Z298S0T# J1@vo
(&}
m B T+ a34 U ¥ a= [
W E1-9r BNV
NVO oo
Z she S Jm. XH9/8
o
[aa}
=
w
=

IB 9008457 (01-2017)




Bill Of Materials For Vacfan Kit, Dual, CI [T16] - 9008037

Ref. Part No. Description Qty.
v 9008037 Vacfan Kit, Dual, CI [T16] 1
A 1 1060142 Housing, Vacfan, Dual, Rm- Cptl, Trm [T16] 1
AV 2 1056623 Fan, Vacuum, 5.7d, 036vdc, 3 Stage 2
AA 1041772 Brush Kit, Motor 1
AA 1041766 Cover, Cooling Fan 1
A 3 1059661 Seal, Mtg, Vacfan 2
A 4 29570 Washer, Flat, 0.28b 1.00d .06, Stl 8
A 5 15678 Screw, Hex, M6 X 1.00 X 16, SS 8
A 6 49891 Clamp, Hose, Wormdrive, 5.56- 6.50d, .56w 2
A 7 1054231 Muffler, Vacfan 1
A 8 1052520 Gasket, Vacfan 1
A 9 1053268 Insulation, Acstc, 0.5, 06.6 X 15.8 C-0 1
A 10 1054711 Bracket, Mtg, Hsng, Fan 1
A 11 1017218 Washer, Flat, 0.32b 1.00d .12, SS 3
A 12 09740 Screw, Hex, M8 X 1.25 X 20, SS 3
A 13 49263 Tie, Cable, Nyl, 11.4l, .19w, 3.0 Max. D 1
A 14 1066906 Bracket, Stiffener, Hsg 1
A 15 76426 Washer, Sealing, 0.28b 0.75d SS, Neo 2
A 16 08716 Screw, Hex, M6 X 1.00 X 20, SS 4
A 17 68567 Rivet, Blind, .187d X 0.53 X .62d, AIm 2
A 18 86308 Washer, Flat, .19b .50d .06, Alm, Blind 2
A 19 1061811 Strap, Retainer, Handle 1
A 20 01335 Rivet, Blind, .125d X 0.44 X .25d, AIm 1
A 21 02892 Washer, Flat, 0.12b 0.38d .03, Stl, PI 1
A 22 1061812 Catch, Snap, Push, Mal 1
A 23 67767 Clamp, Cable, Stl, 0.69d X 0.62w, 1hole 1
A 24 1020341 Screw, Hex, M6 X 1.25 X 20, SS, SEMS 1
A 25 44961 Tie, Cable, Nyl, 14.5] .30w 4.0 Max D 1
TENNANT COMPANY
P. O. Box 1452

Minneapolis, MN 55440-1452

6 IB 9008457 (01-2017)



